

SICKLE CELL DISEASE IN VASO-OCCLUSIVE PAIN

Definition: a process in which sickled red blood cells cause tissue ischemia, most often to the bone, resulting in severe pain.

Inclusion Criteria

- Age 1 – 18 years with SCD presenting with pain

Exclusion Criteria

- SCD patient with SCD complications
- Clinical suspicion for ACS in patient

Signs of Critical Complication

- | | |
|-----------------------|------------------------|
| • AMS | • Shortness of breath |
| • New seizure | • Respiratory distress |
| • Focal neuro deficit | • Fever |
| | • Hypoxia |

• Severe headache

OFF ALGORITHM

Triage and Initial Evaluation

- Vital signs
- Place on pulse ox & cardiac monitoring
- Pain score [FACES see page 2]
- Document last medication time/dose
- Urine HCG all female \geq 12 years old
- Supplemental oxygen only for SpO₂ <95%

If hypoxia is acute, consider ACS → off algorithm

MILD PAIN
SCORE 1-3

Home opioids used w/in last 12hrs?

Yes

No

- No IV access
- Oral Morphine
- Oral fluids
- Warm packs
- Ibuprofen: 10mg/kg (if not used w/in 6h)

MODERATE- SEVERE
PAIN SCORE > 4

- IV access
- Labs: CBC with diff, reticulocyte count, CMP
- IV fluids 10-20 ml/kg bolus (max 1 L) if dehydrated*
- IV Morphine dose #1**
dose: 0.1 – 0.2 mg/kg (naïve vs opioid tolerant patient)
- If no NSAID w/in last 6hr → Ketorolac
- PIV access difficult → IN Fentanyl 1mcg/kg (max 100mcg)

30 mins

30 mins

Pain well controlled?

- IV access
- CBC, retic, CMP

No

- If pain is not well controlled
- Morphine dose #2** 0.1- 0.2 mg/kg

- If pain is not well controlled
- Morphine dose #3** 0.1- 0.2 mg/kg

- PO fluid challenge
- ED observation x60 min

Yes

Pain well controlled?

Discharge*

Admit

* DISCHARGE INSTRUCTIONS

- Meds: TBD with pediatric heme/onc department
- Follow up: Contact pediatric heme/onc clinic within 24 hours for follow-up
- Return precautions: Inability to control pain at home, inability to tolerate PO, fever, shortness of breath, change in mental status

PEDIATRIC PAIN ASSESSMENT TOOL:

Wong-Baker FACES® Pain Rating Scale



Other Considerations

- Analgesia
 - Opioids are first line for acute vaso-occlusive pain.
 - Dose should be determined by patient history, review of the medical record or individualized care plan when possible.
 - For patients who are unable to give reliable medication history or have no record available, use established weight-based dosages.
 - If there is significant delay in obtaining IV access, SQ medications should be given to achieve **time to first analgesia within 30 min.**
- Monitoring
 - Cardiac and pulse oximetry monitoring is strongly encouraged.
 - You may also consider end tidal CO₂.
- Oxygen
 - Supplemental oxygen only for SpO₂ <95%.
 - If hypoxia is acute, consider ACS or other pathology.
- IV Fluids
 - IV fluids 10-20 ml/kg max 1L, PRN dehydration/hypovolemia (unless ACS suspected)
- Labs
 - There are no laboratory values to determine if someone is experiencing acute vaso-occlusive pain
 - CBC with diff, reticulocyte count, CMP is recommended for patients with moderate/severe pain.
- NSAIDs
 - There is lack of clear evidence to support the use of Ketorolac for the treatment of acute vaso-occlusive pain.
- Antihistamines
 - Avoid co-administration of IV diphenhydramine and/or promethazine with intravenous opioids due to risk of respiratory depression and oversedation
 - Use non-sedating antihistamines (cetirizine, loratadine, fexofenadine)
 - If needed use PO diphenhydramine for urticaria, pruritis.
- Hematology consult
 - Discuss pertinent labs
 - Confirm disposition
 - Determine plan for continued scheduled IV opiates or PCA for admitted patients
- PCA instructions
UNDER CONSTRUCTION

Medication	Route	Dose	Maximum Dose	Frequency	Notes
Ketorolac	IV	0.5 mg/kg	30 mg	<ul style="list-style-type: none"> • Limited to one dose in the ED • Use is not to exceed 5 consecutive days 	Do not give to patients who are pregnant, actively bleeding or have renal dysfunction, <6months of age
Acetaminophen	PO PR	15 mg/kg q6h 30 mg/kg q6h	1000 mg dose 4,000 mg/day		
Fentanyl	IN	1 mcg/kg	100 mcg or 1 mL per nostril	<ul style="list-style-type: none"> • Limited to two doses • May repeat x1 after 10 min 	First-line for pain >4 with if delay in obtaining IV access
Morphine	IV	0.1 mg/kg opioid naive 0.2 mg/kg opioid tolerant	8 mg 10 mg	<ul style="list-style-type: none"> • Repeat as needed q15-30 min. until pain controlled 	
Morphine	PO	0.2 mg/kg opiate naive 0.5 mg/kg opioid tolerant		<ul style="list-style-type: none"> • Limited to one oral dose in the ED 	
Hydromorphone	IV	0.015 mg/kg	1.5 mg (\leq 12 yrs) 4 mg ($>$ 12 yrs)	<ul style="list-style-type: none"> • Repeat as needed q15-30 min. until pain controlled 	

REFERENCES

1. Akinsola B, Hagbom R, Zmitrovich A, Kavanagh PL, Ashkouti A, Simon HK, Fleming A, Jain S, Dampier C, Morris CR. Impact of Intranasal Fentanyl in Nurse Initiated Protocols for Sickle Cell Vaso-occlusive Pain Episodes in a Pediatric Emergency Department. *Am J Hematol.* 2018 May 17. doi: 10.1002/ajh.25144. Epub ahead of print. PMID: 29770479.
2. Baddam S, Aban I, Hilliard L, Howard T, Askenazi D, Lebensburger JD. Acute kidney injury during a pediatric sickle cell vaso-occlusive pain crisis. *Pediatr Nephrol.* 2017 Aug;32(8):1451-1456. doi: 10.1007/s00467-017-3623-6. Epub 2017 Feb 25. PMID: 28238158; PMCID: PMC5482758.
3. Bartolucci P, El Murr T, Roudot-Thoraval F, Habibi A, Santin A, Renaud B, Noël V, Michel M, Bachir D, Galactéros F, Godeau B. A randomized, controlled clinical trial of ketoprofen for sickle-cell disease vaso-occlusive crises in adults. *Blood.* 2009 Oct 29;114(18):3742-7. doi: 10.1182/blood-2009-06-227330. Epub 2009 Aug 28. PMID: 19717646.
4. Brandow AM, Carroll CP, Creary S, Edwards-Elliott R, Glassberg J, Hurley RW, Kutlar A, Seisa M, Stinson J, Strouse JJ, Yusuf F, Zempsky W, Lang E. American Society of Hematology 2020 guidelines for sickle cell disease: management of acute and chronic pain. *Blood Adv.* 2020 Jun 23;4(12):2656-2701. doi: 10.1182/bloodadvances.2020001851. PMID: 32559294; PMCID: PMC7322963.
5. Brookoff D, Polomano R. Treating sickle cell pain like cancer pain. *Ann Intern Med.* 1992 Mar 1;116(5):364-8. doi: 10.7326/0003-4819-116-5-364. PMID: 1736768.
6. Buchanan, G. R., & Yawn, B. P. (2014). Evidence-Based Management of Sickle Cell Disease: Expert Panel Report, 2014. National Heart, Lung, and Blood Institute.
7. Carden MA, Brousseau DC, Ahmad FA, Bennett J, Bhatt S, Bogie A, Brown K, Casper TC, Chapman LL, Chumpitazi CE, Cohen D, Dampier C, Ellison AM, Grasemann H, Hickey RW, Hsu LL, Leibovich S, Powell E, Richards R, Sarnaik S, Weiner DL, Morris CR; Sickle Cell Disease Arginine Study Group and the Pediatric Emergency Care Applied Research Network (PECARN). Normal saline bolus use in pediatric emergency departments is associated with poorer pain control in children with sickle cell anemia and vaso-occlusive pain. *Am J Hematol.* 2019 Jun;94(6):689-696. doi: 10.1002/ajh.25471. Epub 2019 Apr 29. PMID: 30916794; PMCID: PMC6510594.
8. Carden MA, Fay ME, Lu X, Mannino RG, Sakurai Y, Ciciliano JC, Hansen CE, Chonat S, Joiner CH, Wood DK, Lam WA. Extracellular fluid tonicity impacts sickle red blood cell deformability and adhesion. *Blood.* 2017 Dec 14;130(24):2654-2663. doi: 10.1182/blood-2017-04-780635. Epub 2017 Oct 4. PMID: 28978568; PMCID: PMC5731085.
9. Community Care of North Carolina Sickle Cell Task Force. Emergency department Vaso-occlusive crisis management: adults and children. <https://sickleemergency.duke.edu/sites/default/files/ccnc-voc-protocol.pdf>
10. Duroseau Y, Beenhouwer D, Broder MS, et al. Developing an emergency department order set to treat acute pain in sickle cell disease. *J Am Coll Emerg Physicians Open.* 2021;2(4):e12487. Published 2021 Aug 7. doi:10.1002/emp2.12487
11. Friend A, Girzadas D. Acute Chest Syndrome. [Updated 2021 Jun 24]. In: StatPearls [Internet]. Treasure Island (FL): StatPearls Publishing; 2022 Jan-. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK441872/>
12. Kavanagh PL, Sprinz PG, Wolfgang TL, Killius K, Champigny M, Sobota A, Dorfman D, Barry K, Miner R, Moses JM. Improving the Management of Vaso-Occlusive Episodes in the Pediatric Emergency Department. *Pediatrics.* 2015 Oct;136(4):e1016-25. doi: 10.1542/peds.2014-3470. Epub 2015 Sep 21. PMID: 26391933.
13. Murphy A, O'Sullivan R, Wakai A, Grant TS, Barrett MJ, Cronin J, McCoy SC, Hom J, Kandamany N. Intranasal fentanyl for the management of acute pain in children. *Cochrane Database Syst Rev.* 2014 Oct 10;2014(10):CD009942. doi: 10.1002/14651858.CD009942.pub2. PMID: 25300594; PMCID: PMC6544782.
14. Okomo U, Meremikwu MM. Fluid replacement therapy for acute episodes of pain in people with sickle cell disease. *Cochrane Database Syst Rev.* 2017 Jul 31;7(7):CD005406. doi: 10.1002/14651858.CD005406.pub5. PMID: 28759112; PMCID: PMC6483538.
15. Paquin H, Trottier ED, Pastore Y, Robitaille N, Dore Bergeron MJ, Bailey B. Evaluation of a clinical protocol using intranasal fentanyl for treatment of vaso-occlusive crisis in sickle cell patients in the emergency department. *Paediatr Child Health.* 2020 Aug;25(5):293-299. doi: 10.1093/pch/pxz022. Epub 2019 Mar 7. PMID: 32765165; PMCID: PMC7395317.
16. Sundaram N, Bennett M, Wilhelm J, et al. Biomarkers for early detection of sickle nephropathy. *Am J Hematol.* 2011;86(7):559-566. doi:10.1002/ajh.22045

Ochsner Pediatric Vaso-occlusive Pain: published 2022; Due for revision ? 2027

Created by: Karly Lebherz, M.D.; Anna Suessman, D.O.

Reviewed by: Corey Falcon, M.D.; James Martin, M.D.; Lauren Mutter, M.D.